
Flowback Reuse Project

Prepared by M-

for Petroleum Technology Alliance of Canada

and the Science and Community Environmental

Fracturing Fluid

Flowback Reuse Project

-I SWACO, a Schlumberger Company

Petroleum Technology Alliance of Canada

and the Science and Community Environmental Knowledge (SCEK)

Fund

I SWACO, a Schlumberger Company

Petroleum Technology Alliance of Canada

Knowledge (SCEK)



Decision Tree & Guidance Manual

Flowback Reuse Project

Prepared by M-

for Petroleum Technology Alliance of Canada

and the Science and Community Environmental Knowledge (SCEK)

Decision Tree & Guidance Manual

Fracturing Fluid

Flowback Reuse Project

-I SWACO, a Schlumberger Company

Petroleum Technology Alliance of Canada
[...]
DGF system is comprised of several components including basic process equipment, chemical

conditioning, and the dissolved air injection process.

Chemical selection and dosing rates are developed prior to the operation of a DGF during a

bench scale analysis. Coagulants and flocculants are typically dosed into the system, either in a



Appendix B. Water Conditioning by Physical/Chemical Treatment 4

flocculation tube, where the microbubbles are also introduced into the water to dissolve, or in a

flash mix chamber for the coagulant and a slow mix chamber for the flocculant. Air is also

introduced into the unit at various locations near the front end of the floatation chamber. Exact

air introduction and volumetric rates are optimized during either piloting or start up of the unit.

Typically, a portion of the water is recycled and the air is dissolved into the water in a separate

chamber before it is introduced to the main water flow stream.

It is important for DGF to receive wastewater with a consistent flow and a stable wastewater

loading for it to work efficiently. Therefore it is essential that upstream wastewater mixtures be

carefully analyzed, monitored and controlled before feeding into a DGF system. To optimize the

process equalization tanks are commonly used in front of a DGF system. High fluctuations in

water temperature and pH can also impact performance of a DGF. If the water quality contains

significant amounts of free oil (oil droplets > 150 micron) pre-treatment of the water is normally

employed prior to the use of a DGF. The pre-treatment would consist of an oil water separator.

Below are the typical specifications of the influent water quality where a DGF would be

employed:

 Dispersed Oil:

o Particle Size: 5 - 100 microns.

o Concentrations: 25 - 500 ppm.

 Total Suspended Solids:

o Particle Size: 5 - 100 microns.

o Concentrations: > 30 ppm.

Induced Gas Flotation (IGF) systems are very similar to DGF systems and works under the same

principle. The two technologies differ by the method used to generate gas bubbles and the

resultant bubble sizes. In DGF units, gas (usually air) is fed into the flotation chamber, which is

filled with a fully saturated solution. Gas is released by applying a vacuum or by creating a rapid

pressure drop inside the chamber. IGF technology uses mechanical shear or propellers to create



Appendix B. Water Conditioning by Physical/Chemical Treatment 5

bubbles that are introduced into the bottom of the flotation chamber. Coagulation is normally

used as a pre-treatment to flotation.

There are two main differences in system design that require discussion: Air versus Gas and

Dissolved versus Induced. Induced or Dissolved Gas (typically nitrogen or methane) can be used

in lieu of ambient air. In terms of removal efficiency between gas or air, it seems to be

negligible. The advantage would be in the reduced explosive hazards associated with the head

space, such as an enclosed DAF/IGF, and the air/volatile hydrocarbon mixture that could

potentially exist.

In a typical refinery setting, DGF units are employed as the water being processed typically has a

much higher ratio of hydrocarbons to water and thus a much more volatile and explosive

environment. These volatile constituents also require capture at a refinery, because there are

many other sources of emissions that require capture and destruction and the total emissions of

the plant require control by regulation. Also, nitrogen gas is usually readily available at a

refinery for tank blanketing. Normally, they would tie the numerous emissions sources into a

centralized destructive device such as a thermal oxidizer or flare.

At a produced water treatment facility, typically there is not any other need for nitrogen gas, and

thus it would become very expensive to deliver gas or purchase and operate a nitrogen generator

just for the DGF/IGF. Also, the produced water, being much lower in hydrocarbon content,

yields a highly reduced potentially explosive environment in comparison to those fluids being

processed at a refinery. When modeling the emissions off a DAF, it is equivalent to what would

come off of an oil water separator. Typically, a DAF is just left open to the air if outside, or if in

a building, the unit can be covered with a blower providing air changes in the head space to

ensure that no explosive environment exists.

Differences between a DGF and IGF system include:

 A dissolved flotation system is slightly smaller than an induced system. The whole

purpose of a flotation system is that it reduces the footprint, and thus the mobility, over a



Appendix B. Water Conditioning by Physical/Chemical Treatment 6

typical coagulation-flocculation-sedimentation system that is typically removed in larger,

municipal applications.

 The removal efficiency for both Total Suspended Solids (TSS) and oil is increased by

reducing the hydraulic surface loading rates in m3/m2/hr. Smaller size oil droplets have

slower rise rates and thus greater need for “surface area” for separation. The dissolved

flotation designed for the produced water industry has hydraulic surface loading rates of

< 2 ½ m3/m2/hr versus > 10 m3/m2/hr for a similarly sized induced flotation unit.

 The reduced surface loading rate also improves the surge handling capacity.

 The defined residence time and efficient coagulation, homogenous mixing patterns,

combined with minimal shear forces on the floc produced when introducing the dissolved

air or gas in a pipe flocculator results in an air or gas that is being trapped into the floc

instead of smashed around the floc as is typical of induced air or gas.

 Bubble Size – dissolved air or gas is 30 - 50 micron, designed to match the size of the

precipitated particles as compared to larger 70 - 100 micron bubbles provided in an

induced system.

Depending on the specific project requirements, the DGF may be open to the atmosphere or

covered. The location where the system is to be employed may have regulations in place or

permitting requirements that force you one way or the other. In the US, the state agency that

regulates and administers permits for volatile organic compound (VOC) or hazardous air

pollutant (HAP) emissions sources will either have requirements in place or request that the

permit applicant model or otherwise estimate expected emissions off of VOC/HAP emissions

sources at a produced water treatment facility. As with other emissions sources often found at

produced water treatment facilities, such as generators, oil water separators, and condensate, oil

or water storage facilities, the potential emissions can be calculated and a determination will be

made on whether these sources need to capture the emissions and perform some sort of

destruction or collection of these wastes. In cases where emissions do not force covering the

DAF unit, the client may desire to place the DAF unit inside a building in colder environments or

in order to protect and secure the equipment. In this case, the unit would likely be covered to

collect vapors and at least vent them to the outside so as not to cause interior odors or noxious



Appendix B. Water Conditioning by Physical/Chemical Treatment 7

vapors in a facility that requires mechanical air changes. Also, a client may desire to cover a

system outdoors to protect against intrusion of additional water via precipitation or against

animals finding their way into undesirable waters.

An enclosed DGF needs to maintain certain air changes in the head space above the water and

below the enclosure in order to protect against creation of an explosive environment as the

volatile, flammable hydrocarbons release from the water. These air changes can be maintained

by operation of a blower, which, depending on the permit and the client’s internal desires, can

either be vented or routed to a gas phase treatment device such as an adsorbent media or thermal

oxidizer.

Covered DGF units have a slightly increased capital cost for the covers. Operations and

maintenance (O&M) costs include power costs for operating the blowers and inspection and

replacement of gaskets or seals between the cover and the DAF unit. O&M costs can be

significant if treatment or destructive devices are required to deal with VOC/HAP emissions. Oil

and condensate storage tanks typically have much greater emissions than a DAF unit, and thus a

DAF is not usually the unit that would cause a facility to exceed an emissions standard that leads

to the requirement for treatment or destruction and the associated costs.



Appendix B. Water Conditioning by Physical/Chemical Treatment 8

Figure 3.1 Process Diagram for Dissolved Air Flotation System.

3.3 Coalescing Media

Similar to multimedia filters, walnut shells are a media that performs some removal of solids due

to particles flowing through the media and being captured in the crushed shell media. The solids

are then removed in the backwash cycle similar to the multimedia filters. Although walnut shells

are not as robust nor perform as effective TSS removal as properly selected mineral media,

walnut shell filters provide coalescing sites for dispersed oil particles that may also be present in

the influent stream. Therefore, this type of filter provides removal of both TSS and dispersed oil

at least as a first cut for both constituents.

3.4 Adsorbent Media

Whereby coalesced oils can be collected and sold, adsorbent media filters encapsulate a

hydrophobic or oleophillic media that traps the dispersed oil particle on its surface. When the

adsorbing sites have been filled on the media, the media is removed from the filter vessel and



Appendix B. Water Conditioning by Physical/Chemical Treatment 9

disposed. Adsorbent media type filters include organoclays and other proprietary type filter

media that claim successful results for removing the dispersed fraction



Appendix B. Water Conditioning by Physical/Chemical Treatment 10

Table 3.2 Treatment Technology Comparisons for Free and Dispersed Oil.

Oil Water Separator

(API)

Dissolved Air / Gas

Flotation

Electro-coagulation Coalescing Media Adsorbent Media

Mobility Semi-mobile Semi-mobile Mobile Mobile Mobile

Footprint Large Medium – Large Small Small Small

Capital Cost Low Medium - High Medium - High Low Low

Operational Cost Very Low Medium Medium - High Low Medium – Very high

(depends on media use)

Operational

Complexity

Simple High Very High Low Low

Consumables Emulsion breaker? Chemicals Anodes None Media

Power None Medium – rake,

compressor, mixers,

chem. injection pump

Very high – electro-

oxidation of anodes

Low – Pump for

backwashing media

None

By-Products Settled solids;

saleable free oil

Sludge – floats, solids

+ chemicals; saleable

oil

Sludge – floats, solids

+ sacrificial metal

Separated solids;

saleable oil

Separated solids and

media

Advantages Simple to operate

No moving parts

Provides water

quality equalization

to improve chemical

conditioning

Ability to provide a

first cut of dispersed oil

removal typically found

in produced water

Pressed floats provide

saleable product

Ability to provide a

first cut of dispersed oil

removal typically found

in produced water

Provides good first cut

of TSS removal

Simple to operate

No Chemicals

Coalesced and

backwashed oil can be

recovered and sold

Also removes solids

Simple to operate

No Chemicals

Polishes to very low

organics levels for

reducing air emissions

or to prevent biofouling



Appendix B. Water Conditioning by Physical/Chemical Treatment 11

Oil Water Separator

(API)

Dissolved Air / Gas

Flotation

Electro-coagulation Coalescing Media Adsorbent Media

Removes free oil and

gross solids

Provides good first cut

of TSS removal

of RO membranes

Disadvantages Improved efficiency

based on residence

time, thus large size

makes less mobile

Only removes free oil

> 150 micron

droplets

VOC emissions

controls may be

required

Inlet water quality

consistency is required

for proper air bubble

sizing and volume

Solids processing

system required in

order to press out

floated oils in order to

sell

Field results have

shown need for pre-

treatment for high

concentration influent

Inlet water quality

consistency is required

for proper power

conditioning

Difficulty performing

in varying or high TDS

applications

Not suitable for large

concentrations of oil or

solids; pre-treatment

likely required

Problems seen with

some backwash

systems and media

binding

Difficult and expensive

cleanup for paraffinic

oils

Adsorbent Media



Appendix B. Water Conditioning by Physical/Chemical Treatment 12

4.0 Total Suspended Solids

In low concentration produced water applications and depending on the level of TSS removal

require, sock/cartridge or Multi-Media Filtration (MMF) units can used as water filtration

technology without pre-treatment. In other cases, it can be used in-line as a polishing filtration

step after bulk TSS removal by other processes. After the MMF unit a final bag/cartridge filter

may be used as insurance against media breakthrough where strict adherence to a solids standard

is required.

The gross solids removal in the primary treatment process only removes solids that are large

enough to be removed by sedimentation. In produced and flowback waters encountered in North

American unconventional plays, median particle sizes range from 1 - 50 microns with a majority

in the 5 - 25 micron range. Corresponding TSS concentrations vary from less than 50 mg/L to as

much as 1000 mg/L.

Fine solids are too small to be removed by gravity separation alone therefore treatment

technologies such as filtration or utilizing a coagulation/flocculation process is required.

Treatment goals vary considerably depending on the end goal. Particles that are 20 - 25 microns

do not cause much of an issue with infrastructure destruction, formation damage or plugging.

Studies are currently ongoing to optimize what a proper cut should be, as well as concentration,

for fracturing reuse applications. For water flooding or disposal by injection, the geology of the

formation has major impacts on cut size and concentration of TSS. A trade-off between

treatment costs to remove TSS versus production loss in flooding applications and costs

associated with replacement of plugged disposal wells needs to be evaluated on a case by case

basis to engineer the proper solution for a specific location.

4.1 Filtration

Filtration can be accomplished using a variety of different types of screens, bags/cartridges, or

media; including: sand, anthracite, garnet or gravel, for TSS reduction. Filtration is a widely used

technology for produced water. There are many vendors available that market filtration



Appendix B. Water Conditioning by Physical/Chemical Treatment 13

technologies specifically for produced water. Filtration does not remove TDS but it can be used

for all TDS applications regardless of salt type.

In order to properly size a filtration media it is important to understand two things about the

water: the amount of solids that need to be removed and the particle size distribution (PSD) of

the solids in that water stream. The amount of solids that need to be removed will allow proper

selection of equipment and filter size. The PSD will allow proper filtration sizing and media

selection to take place.

4.1.1 Bag/Cartridge Filtration

The predominant method deployed for land-based operations for the removal of TSS in the

unconventional plays where mobility is key, focuses on the implementation of basic sock and/or

cartridge filtration, depicted in Figure 4.1. Typical daily throughputs are in the 800 - 1600

m3/day range. Sock and cartridge filtration has proven to be the most flexible means of TSS

removal. Bag filters are typically available in 2, 5, 10, 25 nominal micron cuts and above.

Figure 4.1 Types of filters.

A bag filter system has two components, the filter bag that removes the solid material from the